Excavator Sealing Parts 250-2503 Gear Pump Seal Kit 2502503 Fits CAT 318C 319C 320C

Place of Origin Guangdong, China
Brand Name SUNCAR
Certification ISO9001
Model Number CAT 318C, 319C, 320C, 320C FM, 320C L...
Minimum Order Quantity Trial order acceptable
Price Negotiation
Packaging Details PP bag inside, carton box outside
Delivery Time 3-5 days after payment received(public holiday excluded)
Payment Terms Western Union, L/C, T/T, MoneyGram, D/A, D/P
Supply Ability 3000 set per month
Product Details
Part Number 250-2503 Material PU, NBR, HNBR, ACM, Rubber, PTFE, VMQ
Application Gear Pump Feature High Sealing Performance/ Wear Resistance
Sample Available Category Group Gear Pump Seal Kit
High Light

Gear Pump Seal Kit

,

250-2503 Excavator Sealing Kit

Leave a Message
Product Description

 

Excavator Sealing Parts 250-2503 Gear Pump Seal Kit 2502503 Fits CAT 318C 319C 320C

 

Product Name Gear Pump Seal Kit
Model CAT 318C, 319C, 320C, 320C FM, 320C L, 320D, 320D FM...
Part Number 250-2503
Material PU, Rubber, PTFE, NBR, HNBR, ACM, VMQ
Place of Origin China(Mainland)
Brand name SUNCAR
Packing PP bag inside, carton box outside
Shipping Mode By air, by sea, by express(FedEx, UPS, DHL, TNT, etc.)
Payment Terms Western Union, Paypal, T/T, Transfer
Certification ISO9001
Warranty Unavailable
Customized OEM & ODM are welcomed
Category Group Gear pump seal kit
Condition New, genuine new
Sample Available
Applicable Industries Building Material Shops, Machinery Repair Shops, Retail, Construction work
Feature High Sealing performance/ wear resistance
Function Prevent oil leakage to assure the working pressure of the hydraulic system, to maintain its power

 

Related Parts:

Pos. Part No Qty Parts name
1 4I-1022 [2] ORIFICE
2 7Y-4215 [2] SPACER
3 096-3983 [1] RING-RETAINING
4 096-4389 [18] SPRING
5 126-2016 [1] PUMP GP-GEAR (PILOT)
  9T-0835 [1] RING-RETAINING
  250-2503 [1] KIT-SEAL (PILOT GEAR PUMP)
6 129-7854 [1] CASE
7 129-7855 [1] GASKET
8 129-7857 [1] GASKET
9 263-7474 [2] SET-BEARING
10 129-7863 [1] COVER
11 129-7921 [2] RING-RETAINING
12 341-2862 [1] SEAL-LIP TYPE
13 129-7927 [2] BEARING
14 129-7979 [4] DOWEL
15 150-5782 [2] COVER
16 225-4541 [1] SHAFT-DRIVE
17 173-3427 [2] GUIDE-BALL
18 129-7853 [2] PLATE
19 256-0081 [1] BARREL AS-DRIVE
20 256-0083 [1] BARREL AS-PUMP
21 177-2470 [1] COVER
22 177-2471 [1] COVER
23 273-8314 [1] SEAL-O-RING
24 179-9763 [1] FLANGE
25 188-4210 [2] PISTON AS
26 192-0573 [4] PIN-DOWEL
27 200-3333 [1] HEAD-PUMP
28 200-3334 [1] COVER
29 225-4542 [1] SHAFT-DRIVEN
30 256-0074 Y [1] ACTUATOR GP-PUMP (DRIVE)
31 256-0077 Y [1] ACTUATOR GP-PUMP (DRIVEN)
32 373-9516 [2] SWASHPLATE AS
      (EACH INCLUDES)
  094-1875 [1] DOWEL
32A. 173-3428 [1] BUSHING
  242-6803 [2] PIN-DOWEL
33 373-9518 [4] BEARING AS
34 9S-4185 [2] PLUG (3/4-16-THD)
35 247-8782 [1] BODY
36 247-8920 [2] ORIFICE
37 094-1875 [6] DOWEL
38 094-1882 [16] PLUG
39 095-0946 [2] RING-RETAINING
40 8T-4196 M [2] BOLT (M10X1.5X35-MM)
41 096-3944 [1] SEAL-O-RING
42 189-9763 [8] SEAL-O-RING
43 190-4896 [2] PLUG
44 193-1736 [4] SEAL-O-RING
45 3K-0360 [2] SEAL-O-RING
46 7M-8485 [2] SEAL-O-RING
47 7X-2557 M [1] BOLT (M16X2X140-MM)
48 8J-4645 [2] PLUG (STRAIGHT THREAD O-RING)
49 273-8315 [2] SEAL-O-RING
50 8T-4136 M [18] BOLT (M10X1.5X25-MM)
51 8T-4137 M [2] BOLT (M10X1.5X20-MM)
52 8T-4139 M [10] BOLT (M12X1.75X30-MM)
53 8T-4140 M [4] BOLT (M16X2X60-MM)
54 8T-4175 M [2] BOLT (M16X2X90-MM)
55 8T-4176 M [2] BOLT (M12X1.75X90-MM)
56 8T-4192 M [10] BOLT (M12X1.75X25-MM)
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION

 

Product Show:

Excavator Sealing Parts 250-2503 Gear Pump Seal Kit 2502503 Fits CAT 318C 319C 320C 0

Excavator Sealing Parts 250-2503 Gear Pump Seal Kit 2502503 Fits CAT 318C 319C 320C 1

Excavator Sealing Parts 250-2503 Gear Pump Seal Kit 2502503 Fits CAT 318C 319C 320C 2